Rancho Cucamonga, CA 91730

(|| LABORATORIES

CERTIFICATION TESTING INSPECTION 909.483.0250 ph. | 909.483.0336 fx.

CLIENT: REWOOD, LLC
13574 Martinique Drive
Chino Hills, CA 91709
Zoraida Morales

Test Report No: RJ1192-1 Date: February 14 2011

SAMPLE ID:

SAMPLING DETAIL:

DATE OF RECEIPT:

TESTING PERIOD:

AUTHORIZATION:

TEST REQUESTED:

TEST RESULTS:

The test samples are identified as specimens of Resysta Decking.

Test samples were submitted to the laboratory directly by the client. No special
sampling conditions or sample preparation were observed by QAI.

Samples were received at QAIl on February 10, 2011.

February 14, 2011.

Testing authorized by Zoraida Morales.

Perform standard flame spread and smoke density developed classification tests on
the sample supplied by the Client in accordance with ASTM Designation E84-09,
"Standard Method of Test for Surface Burning Characteristics of Building Materials".
The foregoing test procedure is comparable to UL 723, ANSI/NFPA No. 255, and UBC
No. 8-1.

Flame Spread Smoke Developed

CONCLUSION:

Prepared By

7ol Coms

Brian Ortega
Test Technician

25 450
Detailed test results are presented in the subsequent pages of this report

The submitted material meets the requirements for a “Class A” Flame Spread.
See classification requirements on page 2.

Signed for and on behalf of
QAI Laboratories, Inc.

/7 4*7
Greg Bagasky

Senior Test Technician
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THIS REPORT IS THE CONFIDENTIAL PROPERTY OF THE CLIENT ADDRESSED. THE REPORT MAY ONLY BE REPRODUCED IN FULL. PUBLICATION OF EXTRACTS FROM THIS REPORT IS
NOT PERMITTED WITHOUT WRITTEN APPROVAL FROM QAI. ANY LIABILITY ATTACHED THERETO IS LIMITED TO THE FEE CHARGED FOR THE INDIVIDUAL PROJECT FILE REFERENCED.

THE RESULTS OF THIS REPORT PERTAIN ONLY TO THE SPECIFIC SAMPLE(S) EVALUATED.
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